

My Jabs Schedule

Recommended Age	Diseases
At birth	Vitamin K 1mg Tuberculosis (BCG) 0.5ml Hepatitis B (1st dose)
1 month	Hepatitis B (2nd dose)
2 month	Diphtheria, Pertussis (Whooping Cough), Tetanus (1st dose) Poliomyelitis (Polio) Meningitis (HIB 1st dose)
3 month	Diphtheria, Pertussis (Whooping Cough), Tetanus (2nd dose) Poliomyelitis (Polio) Meningitis (HIB 2nd dose)
5 month	Diphtheria, Pertussis (Whooping Cough), Tetanus (3rd dose) Poliomyelitis (Polio) Meningitis (HIB 3rd dose)
6 month	Hepatitis B (3rd dose)
9 month	MMR (Measles, Mumps, Rubella) - 1st dose
12 month	MMR (Measles, Mumps, Rubella) - 2nd dose
18 month	Diphtheria, Pertussis (Whooping Cough) (1st Booster) Polio (1st Booster) Meningitis HIB (1st Booster) Tetanus (1st Booster)
7 years	MR (Booster) Diphtheria (Booster) Tetanus (Booster)
13 years	HPV (Girls only)
15 years	Tetanus (Booster)

Date Given	Vaccine	Signature
13/3/17 16/3/17 13/3/17	KONAKION BCC (0.05ml) ENGENC	EN NORSHAKIN RINA INABHAN EN NORSNAKIN
hexaxim 1/6/17		
hexaxim 31/7/17		
hexaxim 29/9/17		
MMR II 6/10/18		
hexaxim 5/12/18		

Lot: N7555
Exp: 03-2019

Immunisation Schedule for Recommended Vaccines

Vaccines	Recommended Age
Rotavirus	1½ - 6 months 2 or 3 doses (given 4 weeks apart)
Pneumococcal	2 months - 17 years 3 - 4 doses (given 4 - 8 weeks apart)
Meningococcal	9 months - 2 years (2 doses at least 3 months apart) 2 years - 10 years (1 dose)

1 dose (0.5ml)
contains 2.2µg of
polysaccharide for
serotypes 1, 3, 4, 5,
6A, 7F, 9V, 14, 18C,
19A, 19F, 23F &
4.4µg for serotype 6B.
Conjugated to CRM₁₉₇
carrier protein and
adsorbed on aluminium
phosphate (0.125mg
aluminium)

Lot No. Y22436
PA007504

Vaccine	Date	Manufacturer Lot Number	Signature
rotax	27/7/12	8	
rotax	29/9/12		
prevac	31/7/12	8	
prevac	29/9/12	Q	
prevac	5/12/18	8	